
 
  TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

 
 

NOTICE OF AN APPLICATION FOR AN 
AMENDMENT TO A CERTIFICATE OF ADJUDICATION 

 
APPLICATION NO. 18-3839C 
 

The City of Seguin seeks to amend Certificate of Adjudication No. 18-3839 to authorize use of 
the bed and banks of the Guadalupe River, Guadalupe River Basin, to convey 13,541 acre-feet of 
groundwater-based return flows per year, for subsequent diversion and use for municipal 
purposes in the City’s service area in Guadalupe County. More information on the application 
and how to participate in the permitting process is given below.     
 
APPLICATION. The City of Seguin, PO Box 591, Seguin, Tx 78156, has applied to the Texas 
[...]
The City requests to amend the Certificate to authorize use of the bed and banks of 
the Guadalupe River to convey 1,627 acre-feet per year of groundwater-based 
return flows, for subsequent diversion and use for municipal purposes in the City’s 
service area in Guadalupe County.  The City owns and operates the Walnut Branch 
Wastewater Treatment Facility authorized under Texas Pollutant Discharge 
Elimination System (TPDES) Permit No. WQ0010277001 and the Geronimo Creek 
Wastewater Treatment Plant authorized under TPDES Permit No. WQ0010277003 
with a total discharge of 11,702.74 acre-feet of water per year (10.44 million 
gallons per day).  The City indicates that the return flows are comprised of 54% 
groundwater and 46% surface water. 
 
The application was declared administratively complete on July 11, 2017. 
 
Hydrology Review 
 



City of Seguin, 18-3839C 
Guadalupe River, Guadalupe River Basin 
Page 2 of 4 

Resource Protection Staff recommended stream flow requirements for the 
application, see memorandum dated May 3, 2021. 
 
Regarding the request to use the bed and banks of the Guadalupe River, to 
convey groundwater- based return flows, the application included the information 
required in 30 TAC 295.112. 

Staff reviewed the City’s request to reuse its groundwater-based return flows by 
evaluating whether the City’s diversion and use of the return flows would affect 
water rights that were granted based on the use and availability of those return 
flows. First, staff reviewed water rights in the Guadalupe River Basin to determine 
whether any existing water rights were explicitly granted based on the City’s 
return flows and determined that, based on available commission records, no 
water rights were explicitly granted on the use and availability of those return 
flows.  

In order to evaluate whether the City’s reuse of its groundwater-based return 
flows would affect other water rights that may have been granted based on the 
use or availability of the return flows, staff used the Full Authorization Simulation 
of the Guadalupe WAM in which all water rights use their authorized amounts and 
return flows are not included. The period of record for the Guadalupe WAM is 1934 
through 1989.  
 
Staff first modified the Guadalupe WAM to include the historically discharged 
groundwater-based return flows from the Walnut Branch and Geronimo Creek 
wastewater treatment plants (WWTP). Staff obtained WWTP discharge information 
for the period of January 2016 through December 2020. Staff calculated the 
minimum monthly discharge for each month from each of the WWTP’s and used 
54% of this value to represent the return flows requested in the application.  

Staff added the City’s return flows to the WAM and calculated the volume 
reliabilities of all basin water rights. Volume reliability is defined as the percentage 
of the total target demand for each water right that is actually supplied. Next, 
staff performed a simulation using the modified version of the WAM dataset and 
included diversion of the City’s groundwater-based return flows at the requested 
diversion point, assuming that those diversions had the most senior priority date 
in the basin. Staff then compared results for the two simulations. The analysis 
indicates small impacts to 56 water rights, with an average difference in volume 
reliability of -0.17% Staff also performed a simulation assuming that all of the 
discharges originated from groundwater and found no substantial difference in 
impacts to other water rights. 

The City submitted an accounting plan (City of Seguin Bed & Banks Reuse Water 
Right Permit #18-3839C Water Accounting Plan) that tracks the volume of 
discharged groundwater-based return flows and the volume of those return flows 
available for diversion. Staff reviewed the accounting plan and found it to be 
acceptable. Therefore, Staff’s opinion is that any possible impacts on existing basin 
water rights, should those impacts be determined to exist, would be mitigated by 
the accounting plan. 



City of Seguin, 18-3839C 
Guadalupe River, Guadalupe River Basin 
Page 3 of 4 

 
The application is subject to the requirements and orders of the South Texas 
Watermaster.  The Watermaster actively manages water rights on a daily basis and 
protects senior water rights in times of shortage. Therefore, existing water rights 
should not be affected by the application. 
 
Conclusion 
TWC 11.042(b) specifically allows for the use of a state watercourse for the 
conveyance of groundwater-based return flows. The City’s groundwater-based 
would not be considered to be part of the natural flow of the Guadalupe River. 
Pursuant to TWC 11.042(b), the only limitations on the amount of return flows the 
City could reuse are for losses, environmental interests and protection of any water 
rights that were granted based on the use or availability of those return flows. 
Therefore, staff can support granting the City’s request to reuse its groundwater-
based return flows.  
 
Regarding reuse of return flows that may be discharged in the future as a result of 
authorized increases in discharges from the WWTPs, the City can apply to reuse 
those return flows when the increased discharges are authorized under a TPDES 
permit. 
 
Staff can support granting the application provided the following special conditions 
be included in the amendment: 
 
1. Diversions authorized under this amendment are dependent upon potentially 

interruptible return flows or discharges and are conditioned on the availability 
of those discharges. The right to divert the discharged return flows is subject 
to revocation if discharges become permanently unavailable for diversion and 
may be subject to reduction if the return flows are not available in quantities 
and qualities sufficient to fully satisfy the amendment. Should the discharges 
become permanently unavailable for diversion, Owner shall immediately 
cease diversion and use of return flows authorized by this amendment and 
either apply to amend the certificate, or voluntarily forfeit the amendment. If 
Owner does not amend the certificate or forfeit the amendment, the 
Commission may begin proceedings to cancel this amendment. 

 
2. Owner shall only divert daily ground water-based return flows that are 

actually discharged. 
 
3. Owner shall only divert and use return flows pursuant to Paragraph 1. USE 
 and Paragraph 2. DIVERSION in accordance with the most recently approved 

accounting plan (City of Seguin Bed & Banks Reuse Water Right Permit #18-
3839C Water Accounting Plan). Any modifications to the accounting plan shall 
be approved by the Executive Director. Any modification to the accounting 
plan that changes the permit terms must be in the form of an amendment to 
the certificate. Should Owner fail to maintain the accounting plan or notify 
the Executive Director of any modifications to the plan, Owner shall 
immediately cease diversion of discharged return flows under this 



City of Seguin, 18-3839C 
Guadalupe River, Guadalupe River Basin 
Page 4 of 4 

amendment, and either apply to amend the certificate, or voluntarily forfeit 
the amendment. If Owner fails to amend the accounting plan or forfeit the 
amendment, the Commission may begin proceedings to cancel the 
amendment. Owner shall immediately notify the Executive Director upon 
modification of the accounting plan and provide copies of the appropriate 
documents effectuating such changes. 

 
4. Prior to diversion and use of any return flows in excess of the 1,627 acre-feet 

of groundwater-based return flows authorized by this amendment, Owner 
shall apply for and be granted the right to reuse those return flows.  

 
 
 
Andrew Garcia, Hydrologist 



 

 

FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
 
For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010277003, 
EPA I.D. No. TX0103535, to discharge to water in the state.  
 
Issuing Office: Texas Commission on Environmental Quality 
 P.O. Box 13087 
 Austin, Texas 78711-3087 
 
Applicant: City of Seguin 
 205 North River Street 
 Seguin, Texas 78155 
 
Prepared By: Sonia Bhuiya 

Municipal Permits Team 
Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-1205 

 
Date: June 23, 2021 
 
Permit Action: Major Amendment 
 
1. EXECUTIVE DIRECTOR RECOMMENDATION 
 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of June 4, 2025.  
 

2. APPLICANT ACTIVITY 
 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for an amendment of the existing permit to authorize an increase in the discharge of 
treated domestic wastewater in the Final phase from an annual average flow not to 
exceed 5.54 million gallons per day (MGD) to an annual average flow not to exceed 12.0 
MGD. The existing wastewater treatment facility serves the Geronimo Creek. 

 
3. FACILITY AND DISCHARGE LOCATION 

 
The plant site is located at 450 Seitz Road, Seguin, in Guadalupe County, Texas 78155.  

 
 Outfall Location:  

Outfall Number Latitude Longitude 

001 29.54173 N 97.9136694 W 
 
 The treated effluent is discharged via pipe to Geronimo Creek thence to the Guadalupe 

River Below Comal River in Segment No. 1804 of the Guadalupe River Basin. The 
designated uses for Segment No. 1804 are primary contact recreation, public water 
supply, aquifer protection, and high aquatic life use. 

 



City of Seguin TPDES Permit No. WQ0010277003 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 2 
 

4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
 

The Geronimo Creek Wastewater Treatment Facility is an activated sludge process plant 
operated in the extended aeration mode in the Interim phase and will be operated in the 
conventional mode in the Final phase. Treatment units in the Interim phase include two 
bar screens (one mechanical and one manual), an oxidation ditch, two final clarifiers, six 
sludge drying beds, a mobile belt filter press, two chlorine contact chambers, and a 
dechlorination chamber. Treatment units in the Final phase will include two bar screens 
(two mechanical and one manual), grid renmoval, four aeration basins, three final 
clarifiers, three tertiary filtrations, three aerobic digesters, a gravity sludge thickener, 
two belt filter presser, two chlorine contact chambers, and a dechlorination chamber. 
The facility is operating in the Interim phase. 
 
Sludge generated from the treatment facility is hauled by a registered transporter and 
disposed of at a TCEQ-permitted landfill, Mesquite Creek Landfill, Permit No. 66B, in 
Comal County. The draft permit also authorizes the disposal of sludge at a TCEQ-
authorized land application site, co-disposal landfill, wastewater treatment facility, or 
facility that further processes sludge. 
 

5. INDUSTRIAL WASTE CONTRIBUTION 
 

The draft permit includes pretreatment requirements that are appropriate for a facility of 
this size and complexity. The Geronimo Creek WWTP receives significant industrial 
wastewater contributions. 

 
6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
 

The following is a summary of the applicant’s effluent monitoring data for the period 
January 2016 through April 2021. The average of Daily Average value is computed by the 
averaging of all 30-day average values for the reporting period for each parameter: flow, 
five-day biochemical oxygen demand (BOD5), and total suspended solids (TSS).  The 
average of Daily Average value for Escherichia coli (E.coli) in colony-forming units 
(CFU) or most probable number (MPN) per 100 ml is calculated via geometric mean.   
 

Parameter       Average of Daily Avg 
Flow, MGD  1.7 
BOD5, mg/l  2.9 
TSS, mg/l  2.3 
E. coli, CFU or MPN per 100 ml  6 

 
7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

 
The effluent limitations and monitoring requirements for those parameters that are 
limited in the draft permit are as follows: 

 
A. INTERIM PHASE EFFLUENT LIMITATIONS AND MONITORING 

REQUIREMENTS 
 
The annual average flow of effluent shall not exceed 2.13 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 3,000 
gallons per minute (gpm). 



City of Seguin TPDES Permit No. WQ0010277003 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 3 
 

 
Parameter                 30-Day Average 7-Day          

Average 
Daily  

Maximum 
 mg/l lbs/day mg/l mg/l 
BOD5 20 355 30 45 
TSS 20 355 30 45 
DO (minimum)  2.0 N/A N/A  N/A 
E. coli, CFU or MPN 
per 100 ml 

126 N/A N/A 399 

 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

 
The effluent shall contain a chlorine residual of at least 1.0 mg/l after a detention 
time of at least 20 minutes (based on peak flow) and shall be monitored daily by 
grab sample.  The permittee shall dechlorinate the chlorinated effluent to less 
than 0.1 mg/l chlorine residual and shall monitor chlorine residual daily by grab 
sample after the dechlorination process.  An equivalent method of disinfection 
may be substituted only with prior approval of the Executive Director.   

 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
BOD5 Two/week 
TSS Two/week 
DO Two/week 
E. coli One/week 

 
B.   FINAL PHASE EFFLUENT LIMITATIONS AND MONITORING 

REQUIREMENTS 
 

The annual average flow of effluent shall not exceed 12.0 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 25,000 gpm. 
 
 
Parameter               30-Day Average 7-Day 

Average 
   Daily  
Maximum 

   mg/l lbs/day mg/l mg/l 
BOD5  20 2003 30 45 
TSS 20 2003 30 45 
DO (minimum)  2.0 N/A N/A N/A 
E. coli, CFU or 
MPN/100 ml 

126 N/A N/A 399 

 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per day by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

 
The effluent shall contain a chlorine residual of at least 1.0 mg/l after a detention 



City of Seguin TPDES Permit No. WQ0010277003 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 4 
 

time of at least 20 minutes (based on peak flow) and shall be monitored daily by 
grab sample.  The permittee shall dechlorinate the chlorinated effluent to less 
than 0.1 mg/l chlorine residual and shall monitor chlorine residual daily by grab 
sample after the dechlorination process.  An equivalent method of disinfection 
may be substituted only with prior approval of the Executive Director.   
 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
BOD5 One/day 
TSS One/day 
DO One/day 
E. coli Five/week 

 
C. SEWAGE SLUDGE REQUIREMENTS 
 

The draft permit includes Sludge Provisions according to the requirements of 30 
TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated 
from the treatment facility is hauled by a registered transporter and disposed of 
at a TCEQ-permitted landfill, Mesquite Creek Landfill, Permit No. 66B, in Comal 
County.  The facility is  a pond system and sludge from the ponds has not been 
removed for sludge disposal to date.  The draft permit also authorizes the 
disposal of sludge at a TCEQ-authorized land application site, co-disposal 
landfill, wastewater treatment facility, or facility that further processes sludge. 

 
D.   PRETREATMENT REQUIREMENTS 
 

Permit requirements for pretreatment are based on TPDES regulations contained 
in 30 TAC Chapter 315 which references 40 Code of Federal Regulations (CFR) 
Part 403, “General Pretreatment Regulations for Existing and New Sources of 
Pollution.” [rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 2005/ 